



RoHS Consolidated Test Report

SAMPLE INFORMATION:

1. Sample Description: **bluetooth anti-lost**

2. Trade Mark: **N/A**

Model: **AT01、AT02、AT03、AT04、AT05、AT06、AT07、AT08、AT09、AT10、AT11、
AT12、AT13、AT14、AT15、AT16、AT17、AT18、AT19、AT20、AT21、AT22、
AT23、AT24、AT25、AT26、AT27、AT28、AT29、AT30**

3. Serial/Batch No. of Sample:

4. Manufacturer Date:

5. Manufacturer:

ManufacturerAddress:

CLIENT INFORMATION:

1. Applicant:

ApplicantAddress:

2. Applicant Post Code:

3. Applicant Telephone:

4. Test Standards:

**2011/65/EC, EPA3050B:1996, EN1122:2001, EPA3052:1996,
EPA3060A, EPA7196, EPA3540C, EPA8270C**

REMARKS:

1. The test data obtained and the report issued by laboratories other than HTT are provided by

The applicant to us for data consolidation purposes. The report shall not be reproduced in part without written approval of us.

2. Characterization & Condition of sample: Normal.

3. Ambient Condition During Testing: (15~22)°C (20~40)%RH

4. Date of Consolidated: **Sep.23,2015**

Approved by: _____

Kevin

(Kevin)





RoHS Consolidated Test Report

No.	Component	Issue Body	Report No.& Issue Date	Test Data(ppm)
01	switch	SGS	GZ090303600/CHEM Date:2015/05/10	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
02	Solder	SGS	SH8142216/CHEM Date:2014/12/28	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
03	PCB	SGS	Canec0901957401 Date:2015/05/25	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
04	Metal axis	SGS	BEL201300008247 Date:2014/11/14	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
05	SMD resistor	SGS	CANEC1004151704 Date:2015/02/06	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
06	Metal	SGS	KA/2014/C1430 Date:2014/10/05	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND
07	plastic	SGS	CANEC0801824901 Date:2014/10/05	Cd: N.D Pb: N.D Hg: N.D Cr ⁶⁺ :N D PBBS: ND PBDES: ND



Report No.: HTT150905061RR

RoHS Consolidated Test Report

P=PASS

ND=NOT DETECTED

Ppm=PARTS PER MILLION

END OF REPORT